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PARTS BOOK

EMELRAN, EEERS, 45

Please confirm the relative applications Ref. No,part No.
when buying the parts.

1. k&84 /Machine body

2. T SHkEAT % B /Needle bar and thread take-up mechanism

3. [EBIZE B /Presser foot mechanism

4. 343 E [Feed mechanism

5. ¥t #6455 B #0#%1E &/ Control box device and operation box F5 Es Wi & Name of parts F5 Es Hi&E E Name of parts e Es & & Name of parts Fe Es HE E Name of parts
1 180011101 3 A Foot post A 1 180020725 1 | B Upper axis 1 101054401 1 HBEMEF Presser foot lifter 1 120012101 1 E R LA Feeding stepper motor asm
2 180011201 | 1 FI4EB Foot post B 2 | 180024401 1| stiFiaE Needle bar crank 21102050601 1| HREM s Presser foot lifting camshaft 2 |018401436 | 4 | 42$TM4X14 Screw M4 X 14
3 012500536 2 H2ETM5X5 Screw M5X5 3 014770632 2 #24TSM6. 35-40 X6 Screw SM6. 35-40 X6 3 101054501 1 #2£TSM3.57-40X9.5 | Screw SM3.57-40X9.5 3 025040132 4 ERE4 Flat washer 4
4 168063501 | 1 R Oil window oil pad 4 1014771032 | 1 | ##$TSM6.35-40X10 | Burst nail SM6. 35-40X10 4 101054601 1| FER37 Flat gasket 3.7 4 |120010601 | 1 | EHLZR%ERE Motor mount
5 180080401 | 1 BEZE17.5 Rubber stopper 17.5 5 115021001 1| ##$T SM7.14-28 Burst nail SM7.14-28 5 | 168030601 2| ATATATIREUEH Front lever threaded pin 5 |028050246 | 3 | MEHKS Spring washer 5
6 115012501 | 2 $ET Potassium nails 6 115024501 2| LEhATHRR Front bearing of upper shaft 6 | 062401216 1| B$TM4x12 Screw M4x12 6 018501636 | 3 | #E$TM5x16 Screw M5x16
7 115012301 1 8 Machine code 7 115021201 1| &R Winding drive wheel 7 180030501 1| EFHSR Rod guide 7 012600636 | 2 | #$TM6x0.75%6 Screw M6x0.75x6
8 115012201 | 1 BERE Warning label 8 1014500832 | 2 | EEERFTM5X8 Fixing screw M5X8 8 | 180030401 1| EEHF Compression rod 8 120010101 | 1 | ERIEFEIE Feed drive crank
9 115110401 2 ELHBETSM3. 57 Flat head screw SM3. 57 9 180020901 1| #%&6204 Bearing 6204 9 115030201 1 EEITHE Compression rod bushing 9 021350106 2 2EM3.5 Nut M3.5
10 | 168063401 | 1 AR RE R 0il volume window panel 10 | 180022201 | 1 | BH#U Synchronous wheel U 10 115031001 | 1 | #2$TSM3.57-40% 10 | Screw SM3.57-40X 10 10 [115026801 | 2 | HkekiEHEE Thread take-up link pin
" 115010701 | 2 R ZE15.5 Rubber stopper 15.5 11 | 014600636 | 12 | #2$TM6XO0.75-6 Screw M6X0.75-6 11| 025350132 1| FRES3S Flat washer 3.5 111120012301 | 2 | #h&624Z Bearing 624Z
12 062710812 | 3 124TSM4. 76X28-9 | Screw SM4. 76X28-9 12 | 180022301 1| & Flange 12 | 115030901 1 fiakiztd Finger guard 12 | 120010201 1 ERRIER Feeding link
13 180011001 1 ER Panel 13 | 180033202 1| SiEEK Motor assembly 13+ | 115030701 1| ERIEH Presser foot assembly 13 | 115021401 1 B H8x15.5 Gasket 8x15.5
14 | 062500816 | 6 #2$TM5X8 Screw M5X8 14 1028050246 | 4 |EFEHEFTS Spring washer T5 13+ | 115030702 1| ERIEHH Presser foot assembly H 14 | 120010401 1| R Feed crank
15 115090903 | 1 &R E Take-up protective cover 15 1018502032 | 4 | #2$TM5X20 Screw M5X20 14 | 168031501 1| AEgREN Pressure regulating bolt asm 15 | 120012401 2 | WmER Shaft gasket
16 | 115011401 | 2 BEES. 5 Rubber stopper 8.5 16 | 125033304 1| F Handwheel 15 | 115030401 1| EST Spring guide 16 | 120012201 2 | REHHAKTX10x10 Needle roller bearings K7x10x10
17 | 101011001 | 3 7L=E12.2 Hole plug 12.2 17 | 012501032 | 2 | #2$TM5X10 Screw M5X10 16+ | 115030502 | 1 | Eirmss Compression spring 17 120011001 [ 1 | EERIERiRRTE Feeding crank bush
18 180010801 1 FEZE Rear window cover 18 | 180047401 1| REES Belt adjustment shaft 16+ | 115030503 1 EEHEH Compression spring H 18 | 014500632 2 H2$TM5x6 Screw M5x6
19 115012001 1 BRIEEERR Operation attention mark 19 012061032 2 | iB$TM6X10 Man nail M6X10 17 | 102051801 1 FERIF PR Presser foot lifting plate 19 |012400532| 2 H2$TM4xX5 Screw M4x5

20 | 180010901 | 1 OixEX Motor cover 20 | 180047201 | 1 | KAHREE Tension wheel sleeve 18 | 048050342 | 3 | 4EES Retaining ring E5 20 [120010301 | 1 | A Feed shaft
21 018502032 | 3 #24TM5X20 Screw M5X20 21 | 180047501 1| khas Tension wheel assembly 19 | 180032601 1| SRERIATALAF Lift the front lever of the foot 21 | 062401016 | 1 12$TM4x10 Screw M4x10
22 | 180022101 1| A EE Timing belt 20 | 115034401 1| BEER Knee Control Link 22 | 180047001 1 #BH4.2¢1.5 Spacer 4.2x1.5
23 180047301 1 12$TM8X25 Screw M8X25 21 115034301 1 {II2$TSM4.76 Axis screw SM4.76 23 180046903 2 %2608 Bearing Z608
24 | 180022001 1 | BE#D Synchronous wheel D 22 | 115034501 1 | #$TSM6.35 Screw SM6.35 24 1014300432 | 2 | #B$TM3x4 Screw M3x4
25 | 180020601 1| HARME Bearing sleeve 23 | 169032201 1| BB Axial screw 25 | 180046101 1 | ETEGAR Upper and lower feeding shaf
26 | 180020101 1| T Lower shaft 24 | 115034601 1| BRIERAFH Knee lift handle 26 | 115046701 2 | BE42 Washer 4.2
27 [180021001 | 2 | it 25X7X12 Oil seal 25X7X12 25 | 180032301 | 1 | BREIRFHHF Knee lifter 27 180046902 | 1 | HAFEE Tooth lifter
28 | 180020401 1| THPE Lower shaft sleeve 26 | 169032401 1| W{E5T6e-4 Axial screw 6-4 28 | 180046801 1 B2$TM5x7 Screw M5x7
29 | 180021401 1| T Lower shaft gear 27 | 180030101 1| SRERIBFEESE | Crank holder for lifting foot 29 | 180042601 | 1 | #&FXEFRE Fork crank
30 014500832 2 | Z$TSM5X8 Screw SM5X8 28 | 062500816 2 H2£TM5X8 Screw M5X8 30 180042801 2 H2$TM3x6 Screw M3x6
31 | 180020201 1| FH#E Lower shaft front sleeve 29 | 180030102 | 1 | EREFHIR Presser foot lifting crank 31 | 180049401 | 1 | EHAE Cloth feeder
32 | 115021401 | 1 | #E8X15.5 Washer 8X15. 5 30 | 180030301 1| BERIEHE Presser foot crank 32 | 180046601 | 1 | FaesH Tooth frame pin
33 | 115010801 | 1 | %285 Puppy plug 8.5 31 | 169033401 T | RS Shaft bearing support shaft 33 120011901 | 1 | FLeE Tooth holder
34 1168022402 | 1 | §HiFEESK Needle bar connector 32 | 169034001 1| #&6196 Bearing 6196 34 | 115046801 1| #B$TSM4.37-40x8.5 | Screw SM4.37-40x8.5
35 | 180020301 1| #h%&6004ZZ Bearing 600422 33 | 012500632 1 B2$TM5X6 Screw M5X6 35 | 115046301 1 #25TSM4.37-40x14 Screw SM4.37-40x14
Fe Ee HE ER Name of parts 36 | 180022601 1T | WAME Bearing sleeve 34 | 168032701 1| SREMOR Presser foot cam 36+ |169046904 | 1| ERIEF Feeding teeth
n 37 | 180022501 2 | B Bearing in the upper shaft 35 | 012600636 1| #$TM6X6-Q75 Screw M6X6-Q75 36+ | 115046902 | 1 ERFH Feeding teeth H
5 55 4 Control box components
; ;?:;g;gg; ; 122::53)(@0 Screw M5X 20 P 38+ | 168022301 T | BRERATAHEM Peach wire rod assembly M 37 | 012600636 | 2 | #2$TM6x0.75-6 Screw M6x0.75-6
) 38+ | 168022302 1| BkE&AFFAHH Peach wire rod assembly H
3 168012501 | 4 | #2$TM3X8 Screw M3 X8
. 39 | 115024601 2 | #24TSM3.57 Screw SM3. 57
4 180010501 1 HELER Case upper cover o )
= R ) 40 | 115023201 1| $HFELBR Needle bar connector slider
5 180050201 1 BRRTT 7-inch display ’ " : €
4 180024301 1 | $HFSEBREH Needle bar guide slider rail
6 062501016 | 2 #25TM5X 10 Screw M5% 10
7 025050132 | 2 HES Gasket 5 421115023001 1| $HTHEV Needle shaft sleeve U
43+ | 115020601 1 | $t4FDB<MFDB#L$t>| Needle bar DB<for DB needle>
8 115082604 | 2 $2$TST2.5X6 Screw ST2.5X6
. 43+ | 115020602 1 | $H4FH Needle bar H
9 180010101 1 USBHE B8R 4814 USB circuit board assembly
- ; 44 1115020501 1| $HHFHED Needle shaft sleeve D
10 180010601 1 RRBINE Display shell K
h 180011401 . L Speaker dust cover 45 | 115023301 1| $HTFIR &R Needle bar thread loop
12 180011301 1 ﬂi;'lﬂ)l = trumpet 46+ | 115024101 1 #l§t DBX1 —(#14) Needle DBX1 —(#14)
A 46+ | 115024102 1 1§t DPX5—(#22) Needle DPX5—(#22)
13 180010201 1 TR\ 25 4 Horn cover o ‘€€
47 | 115023101 1| EEIBETSM3.18 Fixing screw SM3.18
14 | 115082603 | 2 | 424TST3X8 Screw ST3X8 ) i
15 180010301 1 B Dust plug 48 | 115023601 1| AN Push plate assembly
16 180010701 1 s Gasket 49 115023501 2 | #2$TSM4. 37-40X6 Screw SM4. 37-40X6
50+ | 115023401 1 TR Needle plate
51+ | 115023402 1| §tiRH Needle plate H




6.F FHEEI2 73 &/Electronic knee lifter device

8. {itiHiiEiE % &/ Lubrication

9. 4% E /Threading mechanism

10. Y142 & /Thread trimmer mechanism

1. B4 FF X 2 F /Quick reverse switch mechanism

Fs Es H=E E2I Name of parts
1 180150101 1 LEDfEI 4 FF X A1 LED reverse seam switch asm
2 062500816 | 2 12§TM5X 8 Screw M58
3 115114801 2 R xU2 Wire clamp U2
4 062500816 2 125TM5X 8 Screw M5 X8

Fs Ee HE B Name of parts Fs ES HE % M Name of parts Fs ES HE & W Name of parts Be me HE 2 Name of parts
1 062401016 | 2 | 425TM4X10 Screw M4X 10 1 180085401 1 kAR Float assembly 1 168071101 | 1 | &44 Left hook 1 018501436 | 4 $2§TM5X14 Screw M5X14
2 169050301 | 1 | BEiRAIKIRE Knee lifter circuit board cover 2 | 120011403 | 1 HEE Oil box cover 2 | 062400616 | 1 | B§IM4X6 Screw M4X6 2 025050132 | 4 FHESS Flat washer S5
3 169050801 1 PR B R FLBR AR Induction circuit board 3 120011801 1 HETHT Oil tank gasket 3 103012201 1 BFRER Electronic clamp 3 028050246 | 4 BWEMTS Poor pad T5
4 169033601 | 1 | FAHEIR Square magnetic block 4 120011402 1 HE Oil box 4 | 013760532 | 1 2$TSM5. 95-28x5 Screw SM5. 95-28x5 4 180110402 | 1 4 R R 45 FLATL Stepper motor for lifting foot
5 169053003 | 1 | BRIEIRH Knee swing lever 5 062501216 | 2 $2TM5x12 Screw M5x12 5 115111601 1 $2ESM4. 37-40 Nut SM4. 37-40 5 018501436 | 1 $2$TM5X14 Screw M5X14
6 018401032 | 1 125TM4X 10 Screw M1X 10 6 115011401 2 BREELS Rubber stopper 8.5 6 101020502 | 1 HREIATH Change thread adjustment hook| 6 169110101 1 IR AR AL Tangent drive crank assembly
7 115021401 | 2 |#E8 Washer 8 7 101100501 1 HEMFLEE Oil drain hole sealing ring 7+ | 168072501 1 KE&EFAHM Thread clamp assembly M 7 180110901 1 Pk Tangent crank
8 169053002 | 1 | BiEs Knee lifter support s | 115080501 | 1 Himn Oil supply port 7+ | 168072601 | 1 | RE&BAHH Thread clamp assembly H 8 180112001 | 1 BE Spring
9 169050501 | 1 |EiE#E Knee lifter spring 9 | 081004070 | 1 OZfE7.2x1.8 O-ring 7.2x1.8 8 | 169092601 | 1 | HAB#H Loose pin 9 |180111101 | 1 TV Cutter crank
10 | 048070342 | 1 |#4EE7 Thrust collar E7 10 | 062401012 | 6 2$TM4x10 Screw M4x10 9 101020401 1 2$TSM5. 95-28x7 Screw SM5. 95-28x7 10 1180111201 1 FHEMR Hand lever positioning plate
1 169053005 | 1 3] Hinge axis 1 014500632 2 124TM5x6 Screw M5x6 10 | 101020701 1 ;3] Right hook n 018401032 | 2 #25TM4X10 Screw M4X10
12 169053004 | 1 |H%& Knee lifter 12 | 120011601 1 MEHEL Tangent shaft sleeve L " 101020201 1 $2§TSM4. 37-40X6 Screw SM4. 37-40X6 12 1125080501 1 12$TSM4. 37-40X6 Screw SM4. 37-40X6
13 | 120011501 1 MEMER Tangent shaft sleeve R 12 | 168072201 1 AR &R AN Thread adjuster assembly 13 115111301 3 #2£7SM4. 37 Screw SM4. 37
14 | 062400616 1 2§TM4x6 Screw M4x6 13| 101022201 1 #2$TSM4. 76-28X6 Screw SM4. 76-28X6 14 1125081401 1 E#7 Upper moving knife
15 | 120011301 1 HE X Tubing clamp 14 | 115090301 1 FHER Threading board 15 | 125081501 1 T Move the knife down
16 101011001 1 LE125 Hole plug 12.5 15 101010901 1 $25TSM4. 76-28X6 Screw SM4. 76-28X6 16 1021400306 3 ZEM4 Nut M4
17 | 115080901 3 12$TM8x12.5 Screw M8x12.5 16 | 101022501 1 GEBRAN Winder assembly 17 1125081601 1 £ Upper tool holder
18 | 115080801 3 OZIFEP8 O-ring P8 17 | 101022601 3 #25TM5X10 Screw M5X10 18 125081801 1 NEBRE Tool holder gasket
19 | 018501636 6 $2£TM5x16 Screw M5x16 18 | 101022701 1 Y] Secant knife 19 |125081701 1 TR Lower tool rest
20 | 025050236 6 #BES5 Gasket 5 19 | 101022801 2 $24TSM3. 57-40X6 Screw SM3. 57-40X6 20 | 125082501 1 FTIER Moving knife pressure plate
21 120011101 1 NHE Small oil box 20 | 168072101 1 s P il Winder wire clamping assembly | 21 125080401 3 [E4RIZETM3X5 Pressure plate screw M3X5
22 | 120011201 1 NhERE Small oil box gasket 21 169122701 1 AT % Thread release lever reset spring] 22 | 125080601 4 HR{T2$TMAX6 Axial screw M4X6
23 | 115081502 1 BTEET Adjusting screw 22 | 169122801 1 R Spool 23 1180111701 1 TIRKIER Tool holder long connecting rod
24 | 081004870 1 OZLES4 O-ring S4 23 | 062400616 | 2 125TM4X6 Screw M4X6 24 1180111001 1 TIHERF Knife shaft connecting rod
25 5040202 1 RRiME3.2 Nylon tubing 3.2 24+ | 168070802 1 RE R Solenoid mounting plate 25 115110701 1 $25TSM4. 37-40X6 Screw SM4. 37-40X6
26 5040202 1 RRME3.2 Nylon tubing 3.2 24+ | 180090101 1 BH SR N Solenoid mounting plate N 26 169111501 1 AR Splitter
7. BEtR % & /Rotary hook mechanism 27 | 115085501 | 4 | EX Tubing clamp 25 | 062500816 | 2 | sTMsX8 Screw M5X8
28 | 115080401 | 3 | #HO Oil supply port 26 | 103010501 | 1 | EZME% Elevated electromagnet
29 | 062500832 4 125TM5x8 Screw M5x8 27 | 169123001 1 Bk E Electromagnet cover
30 | 180021901 1 &AL Oil line hook assembly 28 | 062400616 | 2 12$TM4X6 Screw M4X6
31 115082401 1 &k Oil line
32 5040202 1 RRAE3.2 Nylon tubing 3.2
33 | 101010901 1 42£TSM4.76-28x6 Screw SM4.76-28x6 Fe == W 2 W Name of parts
34 | 101090401 1 HEE Tubing clamp — _
35 | 120011701 1 R Wire pressure plate 1 115072401 | 3 it Bobbin
36 | 120012001 1 g% Tubing bracket 2+ |115024112 | 4 HL§t DBX1-(#14) Needle (DBX1) #14
2+ 115024113 1 HLEF DPX5-(#20) Needle (DPX5) #20
Fe B e & W Name of parts Be e s 2 Name of parts 3 115150601 2 J—EBF}’JE*}—_‘ Quakgproc')fwasher
4 115150401 | 2 WK EHEAR Machine hinge plate
T 115071401 |1 | RERERET Oil cap screw 20 | 115083301 [ 1 | s spring 5 [11s150501 | 4| mskgseE Hinge sleeve head
2| 115073601 1 NS Small linoleum 21 115083501 | 1 REEST Pump cover screws 6 |115150801 | 2 ey Quakeproof washer R
3| 5071901 1 i Oil wick 22 [ 115011001 | 1 1RE%8.5 Rubber stopper 8.5 7 5050111 4 b)) Nail
4 | 120010801 | 1 e SR Rotary hook gear shaft 8 5030906 1 g S Grease injector
5 | 115073301 | 2 | ORE 0-ring 9 |[169130001 | 1 HLkHAF Head rest
6 | 180021701 1 RWE Pump shaft sleeve 10 |115151001 | 1 hS T Qil reserivir
7 | 115022801 | 1| HREEE4 -2 Rubber stopper 4 + 2 1 6050211 1 SHFH Parts book
8 | 180021400 | 1 | GErmiRAH Rotary hook gear assembly 12 | 6050111 1 ERIRAH Instruction book
9 | 012500632 | 1 BEIM5X6 Screw M5X6 13 | 169085001 | 1 A Oil box
10+ | 115072301 | 1| fEtadAt Rotary hook assembly 14 |115151401 | 1 420B42DR Thread stand asm 2DR
10+ | 115072302 | 1 Tt B Rotary hook assembly H 15 | 115151901 | 1 EFA Connecting rod assy
T+ | 115072201 | 1| GEHELTH Rotary hook positioning hook 16 |115151701 | 12 | B£7) (%) Screw dirver
11+ | 115072202 1 ERENH Rotary hook positioning hook H 17 152208101 3 KigsT Wood screws
12| 125042401 | 1 E2$TSM4. 37-40X10 Screw SM4. 37-40X10 18 5040104 1 RAHLH3X10 Nylon cable tie 3x100
13| 115072401 1 Bt Bobbin 19 |115152001 | 1 ik Speed controller
14 | 115072701 1 BOEEH Bobbin set components 20 | 169053001 1 RTRESAN Electronic knee rest
15 | 125013001 [ 1 | FLZE152 Hole plug 15.2 21 |125122801 | 1 MR power cable
16 | 120010901 1 TRRMEE Hook shaft back cover 2 6050105 1 HIEERIER S Electronic control manual
17| 115072001 | 1 ZE Tight circle 23 |115151801 | 1 847 (X) Screwdriver (large)
18 | 014770432 | 2 H£TSM6.35-40x4 Screw SM6.35-40x4 24 [115151601 | 1 g7 () Screwdriver (small)
19 | 115083001 | 1 HE Plunger 25 6040101 1 HMkE Hood




